
 

 

 

31 August 2020 

 

Department of Planning, Industry and Environment 
GPO Box 39 
SYDNEY NSW 2001 
 
Attention:  Ania Dorocinska – ania.dorocinska@planning.nsw.gov.au 

Dear Ania, 

RE:   BAIADA INTEGRATED POULTRY PROCESSING FACILITY (SSD 9394) – EPA REQUEST FOR ADVICE  

I refer to your correspondence dated 3 August 2020 regarding matter identified by the Environmental Protection 
Agency relating to the noise, air and water impacts assessments, along with further information requested 
regarding wastewater and waste management, as a result of changes to the water treatment process. A response 
is provided below to each of the matters raised.  

MATTERS RAISED APPLICANT’S RESPONSE 
[...]
Oakburn Park 
Raceway 

Flour Mill and 
house 

Tamworth 
RLX 

Residential 
Dwellings 

Beef 
Processing 

Lamb 
Processing 

 
Terminal 
Precinct 

Cemetery 
Crematorium 

Poultry Farms 



  

 

  BAIADA POULTRY PTY LTD 

PROPOSED OAKBURN POULTRY PROCESSING FACILITY 
ODOUR MANAGEMENT PLAN - VERSION 0 
JULY 2020 

3 

4. The monitoring and control protocols required to assist in the management of 
odour;  

5. Critical odour emissions risk and control points; 

6. A description of the wastewater management system and its operation in the 
context of odour emissions and management, noting that this is a significant 
feature of the PPF; 

 
7. An outline of the key staff and responsibilities with respect to odour management, 

including: 
 

a. Chief Operating Officer; 
 

b. Plant Manager; and 
 

c. Environment Manager. 
 

8. An outline of the reporting requirements with respect to odour; and 

Put simply, the sole purpose of the OMP is to eliminate, prevent or minimise the potential 
for odour generation at the PPF through a hierarchy of controls, in the form of, but not 
limited to, engineered, administration and/or management practices, as illustrated in 
Figure 1.2.  The OMP seeks to find a practical balance between maintaining the quality 
and efficiency of process operations and the ability to control odour emission 
generation. 

 

Figure 1.2 - Hierarchy of controls for the proposed PPF 



  

 

  BAIADA POULTRY PTY LTD 

PROPOSED OAKBURN POULTRY PROCESSING FACILITY 
ODOUR MANAGEMENT PLAN - VERSION 0 
JULY 2020 

4 

1.4.1 Exclusions 

The OMP is specific to the PPF operations and does not include or address the 
operations relating to the PRP to any significant detail, other than the interaction 
between the PPF and PRP and its relationship to odour management.  The PRP 
operations are covered by existing documentation not relevant to the proposed PPF 
operations. 

1.5 STATEMENT OF COMMITMENTS 

The OMP is developed to fulfil the relevant legal and regulatory requirement, namely: 

Protection of the Environment Operations Act 1997 No 156 – Section 129 
Emission of odours from premises licensed for scheduled activities 

(1)  The occupier of any premises at which scheduled activities are carried on 
under the authority conferred by a licence must not cause or permit the emission 
of any offensive odour from the premises to which the licence applies. 

(2)  It is a defence in proceedings against a person for an offence against this 
section if the person establishes that— 

(a)  the emission is identified in the relevant environment protection 
licence as a potentially offensive odour and the odour was emitted in 
accordance with the conditions of the licence directed at minimising the 
odour, or 

(b)  the only persons affected by the odour were persons engaged in the 
management or operation of the premises. 

(3)  A person who contravenes this section is guilty of an offence. 

1.6 ENVIRONMENT PROTECTION LICENCE CONDITIONS 

The operations being undertaken at the will be governed by a separate Environment 
Protection Licence yet to be finalised and issued by NSW EPA.  A copy of the EPL will 
be made available in electronic form the following web address: 
 

 https://apps.epa.nsw.gov.au/prpoeoapp/ 

1.7 PROPOSED LICENCED ACTIVITIES 

At the time of writing this OMP, Baiada was obtaining regulatory approval for the PPF 
that will enable the processing capability of up to three million live birds per week, an 
on-site wastewater treatment, recovery and recycling facility, and the corresponding 
increase yield in protein recovery utilising the existing PRP achieved via optimisation of 
operational hours.   
 
The process operations for the PPF and associated areas are described in Section 2. 



  

 

  BAIADA POULTRY PTY LTD 

PROPOSED OAKBURN POULTRY PROCESSING FACILITY 
ODOUR MANAGEMENT PLAN - VERSION 0 
JULY 2020 

5 

2 DESCRIPTION OF PROCESS OPERATIONS 

2.1 SITE DESCRIPTION AND LAYOUT 

A view of the PPF site layout is shown in Figure 2.1, with a ground floor plan shown in 
Figure 2.2.  As shown in Figure 2.1, Baiada is proposing a PPF that will consist of the 
following items: 

▪ An integrated PPF consisting of: 

o 39,810 square metres (m2) of gross floor area providing for live bird 
storage, processing, chilling, cold store and distribution facilities;  

o 1118 m2 workshop and store building;  

o 4,848 m2 of ancillary administration, staff amenities and childcare space;  

o Wastewater Treatment Plant (WWTP) and Advanced Water Treatment 
Plant (AWTP); and  

o Installation of ancillary infrastructure, landscaping and services. 

▪ A poultry processing capability of three million birds per week; 

▪ The realisation of operational capability at the PRP to enable the production of a 
maximum of 1,680 tonnes of finished product per week (240 tonnes/day, 7 days 
a week).  As will be noted in Section 2.2.3, this will not require a modification to 
the existing equipment infrastructure but an increase to the permitted operating 
hours to realise this increase in yield; and 

▪ The operational capability for all aspects of the integrated site facility to 24 hours 
per day, 7 days a week with no restrictions. 

2.2 PROCESS FLOW DESCRIPTION 

The integrated site plan for the PPF is illustrated in Figure 2.1.  The activities will be a 
feature of the PPF include: 
 

▪ Receival of live birds into the reception hall via trucks; 
 

▪ Processing Lines 1 and 2, which consist of:  

a. Livestock preparation including stunning, shackling and kill; 

b. Scalding and de-feathering;  

c. Evisceration and inspection; 

d. Removal and transport of offal, co-products and by-products to the PRP; 
and 



  

 

  BAIADA POULTRY PTY LTD 

PROPOSED OAKBURN POULTRY PROCESSING FACILITY 
ODOUR MANAGEMENT PLAN - VERSION 0 
JULY 2020 

6 

e. Processing pumps, waste staging, crate wash and chillers 

▪ A WWTP and AWTP.  

Each of the key process flow operations is described in the following sections of this 
OMP, respectively.  The odour management protocol for these areas is described in 
Section 3.2. 

2.2.1 Live Bird Receival 

The live bird receival area is an enclosed building area for temporary storage prior to 
stunning, shackling, and killing.  The ventilation rate used is 900,000 cubic metres per 
hour (m3/hr) based upon a design factor of 10 m3/hr per bird and a maximum capacity 
of 90,000 birds per hour.  The actual numbers are likely to be lower and fluctuate as 
trucks arrive and birds are processed over time.  The live birds will be typically present 
between 0100 hrs and 2100 hrs.  Under these production times, the processing of three 
million birds per week will require a production rate of approximately 21,500 birds per 
hour over 20 hours per day, seven days per week.  On this basis, the design ventilation 
rate is based upon a peak capacity of 90,000 birds, which will maintain a level of 
contingency in operational capability at the PPF. 

2.2.2 Processing Lines 1 & 2 

As outlined in Figure 2.2, there are multiple areas that will be ventilated and managed 
via the dilution and dispersion system for the PPF. These areas include livestock 
preparation including stunning, shackling and kill; scalding and de-feathering; 
evisceration and inspection; and removal and transport of offal, co-products and by-
products to the PRP; and processing pumps, waste staging, crate wash and chillers.  
Each of the areas is based on an air exchange rate of 15 air changes per hour, design 
to lead to containment, a good level of ventilation flux, and maximisation of plume 
dispersion from the roof ventilation fans servicing each area.  The expected odour 
characters from the roof ventilation fans are expected to be of a neutral character that 
will tend to readily dispersion and adsorption in the natural environment prior to ground 
level detection at sensitive receptors, including the on-site childcare centre and nearby 
residential dwelling. This is supported by the risk assessment process conducted by the 
dispersion modelling in the July 2020 Report. 

The chillers do not represent a significant source of odour at the PPF and are excluded 
from further analysis in the OMP.  This effect is due to the cool environment in which 
material is stored, that facilitates in Baiada providing a high standard of product quality 
to the consumer. 

2.2.3 PRP 

The PRP consists of both low temperature (LT) and high temperature (HT) rendering 
systems, housed at either end of the PRP building.  The HT plant is located at the 
western end of the PRP building, with the LT plant at the eastern end.  Each rendering 
system consists of an odour collection and biofilter-based odour control system.  The 
PRP will service the integrated PPF operations via an increase to the capability of the 
operational hours to 24 hours, 7 days per week.  As such, no modifications or alterations 
to the PRP building infrastructure are required. Accordingly, the existing biofilter-based 
odour control system for the PRP will be adequate for the proposed PPF operations.  



  

 

  BAIADA POULTRY PTY LTD 

PROPOSED OAKBURN POULTRY PROCESSING FACILITY 
ODOUR MANAGEMENT PLAN - VERSION 0 
JULY 2020 

7 

The documented operational management system for the biofilter-based odour control 
system is outlined in a TOU report titled Baiada Poultry Pty Ltd – Biofilter System 
Operating Manual, Tamworth, NSW dated 2 April 2015 (the OCS Manual). 

2.2.4 WWTP and AWTP 

A WWTP and AWTP concept process design for the PPF was completed by Hydroflux 
Industrial Pty Ltd (Hydroflux) that proposed to treat up to 8 million litres (ML) of 
wastewater from the PPF and allow recovery for up to 7.2 ML for reuse as potable water 
per day.  All wastewater from the PRP will be treated separately by the operational 
WWTP, which is designed to accommodate up to 3 million birds per week with a 
contingency buffer.  

The PRP wastewater would continue to be screened within the PRP where it is sent to 
be treated in a 25 ML Covered Anaerobic Lagoon (CAL) before being polished in a 5 
ML Sequencing Batch Reactor (SBR).  The liquid is discharged into two 5 ML Clear 
Wells (CW) before discharge to sewer. All wastewater from the PRP is currently 
operational and has been designed to accommodate additional volumes associated 
with the PPF. The treated wastewater from the PRP based operations will continue to 
be discharged to the sewer. 

The wastewater from the proposed PPF will be treated with primary and secondary 
treatment processes by the WWTP involving dissolved air floatation (DAF) and a 
membrane bioreactor (MBR).  The 8 ML/day design is expected to contain five 
membrane train.  The effluent from the MBR is then further treated by the AWTP for 
reuse at the PPF by reverse osmosis, chlorination, ultraviolet light and remineralisation 
processes designed to exceed reuse water quality standards set out by various 
authorities.  The layout of the WWTP and AWTP is illustrated in Figure 2.3, and process 
flow diagram is available in Figure 2.4.   

From an odour management perspective, the primary and secondary treatment stages 
of the WWTP process are considered to have a moderate risk in generating and 
releasing odour emissions under normal operating circumstances. The tertiary 
treatment process including the AWTP process units will be negligible odour emission 
contributors and have not been given any further consideration, as the concentrations 
of primary suspended solids, organics and nutrients would be significantly reduced and 
stabilised to a level suitable for tertiary treatment processing.   

As highlighted by Hydroflux, the proposed wastewater technology for the PPF is 
dissolved air flotation (DAF) to remove fats, oils and grease (FOG) and suspended 
solids (TSS), followed by a membrane bioreactor (MBR) designed to remove organics 
and nutrients such as nitrogen and phosphorus to target levels. The membrane 
bioreactor combines the features of a conventional bioreactor, combined with the water 
quality of an ultrafiltration membrane. Chemical phosphorus removal will be employed 
in both the primary and secondary treatment with the addition of an inorganic coagulant. 

2.2.4.1 Effluent Characteristic and Quality 

The effluent from the MBR will then be suitable for discharge, irrigation and or further 
treatment for re-use. 



  

 

  BAIADA POULTRY PTY LTD 

PROPOSED OAKBURN POULTRY PROCESSING FACILITY 
ODOUR MANAGEMENT PLAN - VERSION 0 
JULY 2020 

8 

The effluent intended for reuse will then be treated by Reverse Osmosis (RO) to reduce 
the levels of dissolved solids. Following additional treatment, the RO permeate will be 
suitable for reuse. The additional treatment will consist of:  

▪ Chlorination; 

▪ Ultraviolet light; and  

▪ Remineralisation.  

Put simply, the WWTP and AWTP system will be designed by Hydroflux to meet and 
exceed the reuse water quality standards, including the log reduction values (LVR) of 
pathogens, as outlined in relevance documentation, namely: 

▪ NSW Food Authority – Water Reuse Guideline – May 2008; 

▪ NSW Government – Management of private recycle water schemes – May 2008; 

▪ NSW Department of Primary Industries – Recycled Water Management Systems 
– May 2015; and 

▪ Australian Government – NHMRC – NRMMC – Australian Drinking Water 
Guidelines 6 – 2011. 

A RO concentrate stream will also be produced, this stream will have a high 
concentration of dissolved salts and is intended to be further treated via accelerated 
evaporation and with final disposal off-site as a concentrated brine.  On this basis, the 
treated wastewater from evaporation will not represent a significant source of odour 
emissions, based on the effluent performance parameter provided by Hydroflux. 
Moreover, Hydroflux has indicated that the AWTP process is proven and has been 
operating successfully at two poultry processing plants in Australia for over ten years, 
further supporting its suitability for the proposed PPF operations.



 

                          BAIADA POULTRY PTY LTD 

PROPOSED OAKBURN POULTRY PROCESSING FACILITY 
ODOUR MANAGEMENT PLAN - VERSION 0 
JULY 2020 

9 

 

 
Figure 2.1 – Aerial view of the integrated PPF operations  



 

                          BAIADA POULTRY PTY LTD 

PROPOSED OAKBURN POULTRY PROCESSING FACILITY 
ODOUR MANAGEMENT PLAN - VERSION 0 
JULY 2020 

10 

 
Figure 2.2 – Ground floor layout of the integrated PPF operations 

 



 

                          BAIADA POULTRY PTY LTD 

PROPOSED OAKBURN POULTRY PROCESSING FACILITY 
ODOUR MANAGEMENT PLAN - VERSION 0 
JULY 2020 

11 

 
Figure 2.3 – Proposed PPF: General arrangement for the WWTP and AWTP  



 

                          BAIADA POULTRY PTY LTD 

PROPOSED OAKBURN POULTRY PROCESSING FACILITY 
ODOUR MANAGEMENT PLAN - VERSION 0 
JULY 2020 

12 

 

 
Figure 2.4 - Process flow diagram of PPF WWTP and AWTP (Source: Hydroflux)



  

 

  BAIADA POULTRY PTY LTD 

PROPOSED OAKBURN POULTRY PROCESSING FACILITY 
ODOUR MANAGEMENT PLAN - VERSION 0 
JULY 2020 

13 

3 ODOUR RISK CHARACTERISATION & CONTROLS 

3.1 PREAMBLE 

In operating the PPF, there are several mitigation measures and management practices, 
both preventative and remedial, that will be incorporated into the SOPs upon 
commissioning and handover by the principal contractor to Baiada. These SOP will be 
managed through Baiada’s operational management system for the PPF and referenced 
is to be made to these as required.  As such, the following section is designed to educate 
the operators on the odour emission risks posed by process operations conducted at the 
PPF, with the view that the PPF personnel gain an adequate understanding and 
appreciation of the rationale behind the SOPs and its interaction with odour generation 
and management. 

3.2 PROCESSING LINES 1 AND 2 

The odour management protocol adopted for the various processing area of the PPF is 
the use of a dilution and dispersion system that offers multiple levels of control that 